
Water Network Optimization with Wastewater Regeneration Models

Linlin Yang†, Raquel Salcedo-Diaz‡ and Ignacio E. Grossmann†∗
†Department of Chemical Engineering, Carnegie Mellon University, Pittsburgh, PA
‡Department of Chemical Engineering, University of Alicante, Alicante, Spain

July, 2014

Abstract

The conventional water network synthesis approach greatly simplifies wastewater treatment units by using fixed

recoveries, creating a gap for their applicability to industrial processes. This work describes a unifying approach

combining various technologies capable of removing all the major types of contaminants through the use of more

realistic models. The following improvements are made over the typical superstructure-based water network mod-
[...]
result from the simplified model. To make the comparison on the same basis, the first step is to optimize the WN with

25

linliny
Rectangle

linliny
Rectangle



simplified model, then in the second step, the WN with short-cut model is optimized with fixed network structure from

step one. The optimized WN structure obtained using simplified models is shown in Figure 12b. As can be seen, the

main difference is that the treatment unit chosen for TDS removal is reverse osmosis for the simplified model WN

and ion exchange for the short-cut model WN. There are also two piping connections that are different in the result,

namely, from PU1 to TU1 and from TU1 to PU2. The cost of the network increased by 2.5%, from $430,157 for

configuration in Figure 12a to $440,884 for configuration in Figure 12b. Note that the problem is optimized to within

1% optimality gap in order to ensure the validity of the comparison. Hence the short-cut WN has a cost of $430,157

instead of $433,174 as presented in the detailed decomposition algorithm steps.

Furthermore, the recoveries have a direct impact on treatment cost in practice. Thus, the purpose of using short-cut

models is to calculate the wastewater treatment recoveries through optimization, whereas simplified models assume

that they are fixed. Both specified recoveries in the simplified models and the calculated recoveries in the short-cut

models are presented in Table 11. Column S1 represent the removal ratio specified in the simplified models; S2

shows the calculated recoveries from optimizing short-cut models with the fixed configuration in Figure 12b; and S3

represents the recoveries from directly optimizing short-cut models. From the table, we can see that the removal ratio

upper bounds are reached (90% for IX and 99% for UF) or nearly reached (99% for RO) for the selected units due to

the rigorous disposal requirement (10 ppm TDS and 20 ppm TSS).

Table 11: Example 1: Recovery comparison

Treatment Unit n1 n2 n3
S1 S2 S3 S1 S2 S3 S1 S2 S3

TDS Removal RO 80 98 - 90 98 - 99 98 -
IX 70 - 90 80 - 90 90 - 90

TSS Removal SE 50 - - 60 - - 70 - -
UF 70 99 99 85 99 99 99 99 99

6.2 Example 2: metal finishing industry wastewater treatment

The next example comes from a metal finishing industry located in Turkey[4]. Steel wheel production, tractor produc-

tion, engine assembly shop, and spring production are the four main production lines that are involved. Each process

results in a wastewater streams with various level of TSS, heavy metal (HM), TDS, and BOD. The worst, nominal,

and best scenario concentration values are given in Table 12. This example considers only wastewater treatment net-

work (no PU included) whose superstructure is shown in Figure 13. We apply the short-cut treatment models for the

removal of TSS, TDS, and BOD. For HM removal we assume fixed recoveries. Note that TDS has the highest average

concentration among the four groups of contaminant, thus it gives rise to the most difficult removal. On the contrary,

26

linliny
Rectangle

ig0c
Cross-Out

ig0c
Cross-Out

ig0c
Inserted Text
specification for the water discharge.

ig0c
Cross-Out

ig0c
Inserted Text
gap instead of 5%

ig0c
Cross-Out

ig0c
Inserted Text
steps where a 5% tolerance was used.



Figure 13: Example 2: Metal finishing wastewater treatment network superstructure

HM is the easiest contaminant to removal.

Table 12: Example 2: Metal finishing data

Stream Flowrate (ton/h) Concentration (ppm)
TSS HM TDS BOD

n1 n2 n3 n1 n2 n3 n1 n2 n3 n1 n2 n3
Metal Containing 5.25 195 150 105 96.59 74.3 52.01 2405 1850 1295 78 60 42
Oily 5.084 546 420 294 0 0 0 3250 2500 1750 260 200 140
General Waters 3.96 39 30 21 14.3 11 7.7 1690 1300 910 58.5 45 31.5
Dye Containing 3.3 136.5 105 73.5 6.5 5 3.5 6890 5300 3710 1950 1500 1050
Discharge Limit 120 30 300 80

The corresponding MINLP using the hull reformulation[35] has 1,229 equations, 47 discrete variables, and 961

continuous variables. Solving (P ) directly does not yield a feasible solution using standard solvers such as DICOPT,

KNITRO, or SBB. To facilitate computation, we fix all yi to 1 (i.e. all piping connections exist) and Yrt to 1 for

ultrafiltration, reverse osmosis, activated sludge, and microfiltration. With these fixed values, we can obtain a global

upper bound with an objective value of $304,405 in 27.6 CPUs using LINDOGlobal with a 70% optimality tolerance.

Problem (RP ) is solved subsequently and a global lower bound with an objective value of $98,790 is obtained in

12.6 CPUs. The lower bound solution fixes ultrafiltration, ion exchange, activated sludge, and microfiltration as the

technology selection for the inner iteration. In the operating range of this example, ion exchange has a higher capital

cost and a worse removal performance. However, its operating cost is lower than that of the reverse osmosis. In

addition, both technologies are capable of meeting the discharge limit. Thus, it is possible that the selections from the

27



Figure 14: Example 2: Metal finishing water network configuration

lower bound outperforms the initial technologies chosen for (P ). For the new choices the MINLP subproblems (SPn)

is each solved with BARON with a 10% optimality tolerance. They yield an objective value of $131,690, $52,954,

and $46,226. Summing the values from the three scenarios yields a lower bound of $230,870. We then solve the NLP

optional step (P–s) to obtain the stream connectivities. Based on the configuration, the NLP problem (P ′) yields an

upper bound of $234,820. With the integer cut to eliminate the current configuration, the subsequent outer problem

(RP ) is found to be infeasible; thus, we have reached the global optimum. The entire algorithm requires 2,308.5

CPUs, where 1,608.0 CPUs is used to solve the lower bounding problem. In comparison, the original problem (P )

cannot be solved to optimality in the resource limit (7200 CPUs) with LINDOGlobal and BARON.

The resulting configuration is shown in Figure 14. Note that the recovery ratio in the ion exchange unit is chosen

to be the lower bound 0.5, which implies that it is cheaper to dispose rather than to treat the stream. Also, since the

overall streams have HM concentration less than the discharge limit, no HM removal is required.

6.3 Example 3: petroleum refinery water use

We consider a modified refinery case study as the final example[6, 36] and the units involved are shown in Figure 15.

The primary water sources are freshwater and purified water. In addition, crude oil often carries emulsified water, and

can be considered as a third process water source. Two sinks are considered for discharge, a centralized wastewater

treatment facility on site and the nearby river. Five water-using process units are considered in this study. They are

desalination, column condensation, steam generation, cooling water, and general consumption. The water quality and

flowrate requirement of these processes are summarized in Table 13. The third water source, crude oil train, has a

maximum flowrate of 15 ton/h, and the wastewater treatment plant can accept a maximum of 360 ton/h of wastewater.

Reverse osmosis and ion exchange remove salt from the streams, and trickling filter and activated sludge are used to

remove organic content of the streams.

28



Figure 15: Example 3: Refinery process water system superstructure

Table 13: Example 3: Petroleum refinery data

(a) Process units

Flowrate (ton/h) Loss (ton/h) Discharge Load (kg/h) Cmax
in (ppm)

n1 n2 n3
TDS ORG TDS ORG TDS ORG TDS ORG

Boiler 25 18 3.5 1.21 2.07 1.10 0.64 0.99 10 1
Condensate 22.5 0 4.28 146.23 3.94 125.55 3.6 104.87 10 1
Cooling tower 1000 405 615 219 310.9 110 6.8 1 2500 220
General consumption 10 0 9.5 70 8.29 61.1 7.08 52.19 300 50
Desalter 85 0 153 544 136.07 510.31 119.14 476.63 200 100

(b) Concentration limit (ppm)

Sources Discharge sinks
Fresh water Purified water Crude oil train River Wastewater treatment plant

TDS 50 10 135 50 364
ORG 15 0 45 200 759

The resulting MINLP has 1,768 equations, 1,331 continuous variables, and 85 binary variables. Note that the

problem size is larger than that of Example 2. However, solving the problem directly using LINDOGlobal yields an

optimal solution of $1,906,264 with 5% optimality gap in 209 CPU s. The reason that the problem can be solved effec-

tively without the decomposition algorithm can be seen in the resulting network configuration as shown in Figure 16.

Trickling filter is chosen to remove ORG, and the highest removal ratio, RORGc = 90%, is selected. The consumption

of freshwater is 360.5 t/h, and the consumption of purified water is 47.5 t/h, which is a 734.5 t/h reduction had reusing

and recycling not been performed. First, the wastewater streams are reused and recycled within the network instead of

29



Figure 16: Example 3: Optimal network configuration for the refinery water system

being discharged to the wastewater sinks. Also, no salt-removal unit is selected in this configuration, which is due to

the high TDS tolerance level at the inlet stream of the cooling tower, as well as the high rate of evaporation loss in the

cooling tower. The cooling tower then reuses most of its outlet stream, leading to a cooling loop that is more efficient

than a once-through design.

7 Conclusion

By considering the use of short-cut models for treatment units that remove TDS, TSS, and organics, we are able to

exploit the trade-offs between treatment cost and removal efficiency of the units. The model (GDP-1) is developed to

accommodate the modifications in the architecture and formulation of the treatment units. In order to solve the result-

ing formulation to global optimality, we have presented a Lagrangean-based decomposition algorithm that is tailored

to the water network problem. Several examples are presented to demonstrate the effectiveness of the algorithm in

improving the quality and computation effort of the solution.

Nomenclature

Reverse Osmosis

∆Pdrop Pressure drop along the membrane channel, Pa

30

linliny
Rectangle



∆π Osmotic pressure difference across the membrane, Pa

N Number of membranes

Pf Pressure at the feed side of the membrane, Pa

Pp Pressure at the permeate side of the membrane, Pa

Ion Exchange

A Resin cross-sectional area, m2

BV Volume of water treated per volume of resin, Lwater/Lresin

CT Contact time, h

MWan Molar mass of anion, kg/kmol

MWca Molar mass of cation, kg/kmol

q Operating capacity of the resin, eq/Lresin

SFR Service flow rate, m3water/(m3resinh)

SLR Surface loading rate, m/h

V Resin volume, m3

Vww Volume of waste water treated

X Mass fraction in inlet water of ion wanted to be removed

Ultrafiltration

∆P Transmembrane pressure

µ dynamic viscosity of water

Amemb Membrane area

kM membrane resistance coefficient

Sedimentation

A Volume of the filter media, m2

31



D Depth, m

NC Volume of the filter media, m2

OR Overflow rate, m3/m2day

t Nominal detention time, h

Activated Sludge

τ Residence time, day

Acl Clarifier area, m2

Px,bio Biomass wasted, g/day

PXT ,V SS Total sludge wasted daily, g/day

Ro Oxygen consumption, g/day

SRT Solid retention time, day

V Aerator volume, m3

X Biomass concentration in the aeration tank, g/m3

XT MLVSS concentration, g/m3

X0,i Influent nbVSS concentration, g/m3

Trickling Filter

A Area of the filter media, m2

Acl Clarifier area, m2

D Depth, m

E1 Fraction of BOD removal for first stage, %

E2 Fraction of BOD removal for second stage, %

F Recirculation factor

LB BOD loading to filter, kg BOD/m3d

32



OR Overflow rate, m/hr

Ro Oxygen consumption, kg O2/kg BOD applied

Rrcy Recirculation ratio

V volume of filter media, m3

W1 BOD loading applied to the first-stage filter, kg/d

W2 BOD loading applied to the second-stage filter, kg/d

Author Information

Corresponding Author

∗E-mail: grossmann@cmu.edu.

Acknowledgments

The authors would like to acknowledge financial support from the National Science Foundation for financial sup-

port under grant CBET0966524, the program “Estancias de movilidad en el extranjero ”Jose Castillejo” para jvenes

doctores” (JC2011-0051) of the Spanish Ministerio de Educacin, and from the University of Alicante (GRE11-19).

Appendix: Convex envelopes

• Bilinear terms [37]: FC → f

f ≥ FminC + CminF − FminCmin

f ≥ FmaxC + CmaxF − FmaxCmax

f ≤ FminC + CmaxF − FminCmax

f ≤ FmaxC + CminF − FmaxCmin


(31)

• Concave term: Fα → Θ

Θ ≥ (Fmin)α + (
(Fmax)α − (Fmin)α

Fmax − Fmin
)(F − Fmin) (32)

33

ig0c
Cross-Out

ig0c
Inserted Text
-1437668



•
√
V → Vnew (From trickling filter formulation (17) and (19))

V 2
new − V ≤ 0 (33)

References

[1] ERM CDP Water Disclosure 2010 Global Report.; tech. rep.; Carbon Disclosure Projects, 2010.

[2] Karuppiah, R.; Grossmann, I. E. Global optimization for the synthesis of integrated water systems in chemical

processes. Computers & Chemical Engineering 2006, 30, 650 –673.

[3] Alva-Argez, A.; Vallianatos, A.; Kokossis, A. A multi-contaminant transhipment model for mass exchange

networks and wastewater minimisation problems. Computers & Chemical Engineering 1999, 23, 1439 –1453.

[4] Galán, B.; Grossmann, I. E. Optimal Design of Distributed Wastewater Treatment Networks. Industrial & En-

gineering Chemistry Research 1998, 37, 4036–4048.

[5] Takama, N.; Kuriyama, T.; Shiroko, K.; Umeda, T. Optimal water allocation in a petroleum refinery. Computers

& Chemical Engineering 1980, 4, 251 –258.

[6] Huang, C.-H.; Chang, C.-T.; Ling, H.-C.; Chang, C.-C. A Mathematical Programming Model for Water Usage

and Treatment Network Design. Industrial & Engineering Chemistry Research 1999, 38, 2666–2679.

[7] Savelski, M.; Bagajewicz, M. On the necessary conditions of optimality of water utilization systems in process

plants with multiple contaminants. Chemical Engineering Science 2003, 58, 5349 –5362.

[8] Faria, D. C.; Bagajewicz, M. J. Planning Model for the Design and/or Retrofit of Industrial Water Systems.

Industrial & Engineering Chemistry Research 2011, 50, 3788–3797.

[9] Khor, C. S.; Shah, N.; Mahadzir, S.; Elkamel, A. Optimisation of petroleum refinery water network systems

retrofit incorporating reuse, regeneration and recycle strategies. The Canadian Journal of Chemical Engineering

2012, 90, 137–143.

[10] Dzhygyrey, I.; Jezowski, J.; Kvitka, O.; Statyukha, G. In 19th European Symposium on Computer Aided Process

Engineering; Jezowski, J., Thullie, J., Eds.; Computer Aided Chemical Engineering, Vol. 26; Elsevier, 2009,

pp 853 –858.

[11] Jezowski, J. Review of Water Network Design Methods with Literature Annotations. Industrial & Engineering

Chemistry Research 2010, 49, 4475–4516.

34



[12] Bagajewicz, M. A review of recent design procedures for water networks in refineries and process plants.

Computers & Chemical Engineering 2000, 24, 2093 –2113.

[13] Foo, D. C. Y. State-of-the-Art Review of Pinch Analysis Techniques for Water Network Synthesis. Industrial

& Engineering Chemistry Research 2009, 48, 5125–5159.

[14] Davis, M. L. Water and Wastewater Engineering, Design Princicples and Practices; McGraw-Hill, 2010.

[15] Saif, Y.; Elkamel, A.; Pritzker, M. Optimal design of reverse-osmosis networks for wastewater treatment. Chem-

ical Engineering and Processing: Process Intensification 2008, 47, 2163 –2174.

[16] Karuppiah, R.; Grossmann, I. E. Global optimization of multiscenario mixed integer nonlinear programming

models arising in the synthesis of integrated water networks under uncertainty. Computers & Chemical Engi-

neering 2008, 32, 145 –160.

[17] Faria, D. C.; Bagajewicz, M. J. On the appropriate modeling of process plant water systems. AIChE Journal

2010, 56, 668–689.

[18] Integrated Pollution Prevention and Control Reference Document on Available Techniques in Common Waste

Water and Waste Gas Treatment/Management Systems in the Chemical Sector.; tech. rep.; European Commis-

sion, 2011.

[19] Faria, D. C.; Bagajewicz, M. J. A new approach for global optimization of a class of MINLP problems with